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13.1.2 JMS-10X (#707210) — Miter Saw Assembly — Exploded View Il
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13.1.3 JMS-10X (#707210) — Miter Saw Assembly — Parts List

Index No Part No Description Size Qty
001 ..o JMS10X-001 ............. Miter ANGIE SCalE.........ooiiiie e e 1
002............ TS-2245122 .............. Socket Head Button Screw...........cccceeeeeeivviviiiieeeeenn. MB5X12 ..o, 3
003............ TS-2284082 .............. Pan Head Machine Screw ..........ccccvveeeeeieeeeiinnnnnn. MAX8 ..., 4
004 ............ JMS10X-004 ............. [0 Tor 1 = F= T 1o | [ TN 2
005............ JMS10X-005 ............. Lock BOlt (RH THrEAAS) ....uvviieeeeeeiiiiiiiee e ecitiieeees ceiiiiveee e e e e eseaaeee e e e e e ennnnes 1
006............ JMS10X-006 ............. [ 20T AP UPRS 4
007 ............ JMS10X-007 ............. (272 1T 1
008............ JMS10X-008 ............. Lock BOlt (LH Threads)........ceee it es cviiiiie e ee e e e 1
009............ TS-1550071 .............. Flat Washer ... 10 MM 4
010............ JAT450-31................. Wave Washer...........veeiiiiiiiiiie e 10 MM 1
011............ TS-2342101 .............. Hex Nut, Nylon LOCK .........cccceiiiiiiieeiee e, 1Y O 2
012............ JMS10X-012 ............. EXtension RO (LONG) .....uuuiiiiiiie et ssiiiieees cvvntiiereeeeesnnnneeeeeeeesnnnnes 2
013 ... JMS10X-013 ............. Extension RO (SNOM) ......ccouiiiiiiiiiiiiceie e ettt 2
014 ............ TS-1541021 .............. Hex Nut, Nylon LocK........cccveevieiiiiiieeee e 1Y TR 2
015............ JMS10X-015 ............. (=Y LA o] 7= o1 L= TN 1
016............ TS-1523011 .............. Socket Set SCrew .......coovvveeeiiiiiiiiie MBX6 .......oeevvvveeeeeeeee, 7
017 oo JMS10X-017 ............. Left STOP Plate ..uveeiee s e 1
018........... TS-2286202.............. Pan Head Machine Screw ...........ccccccceeeeeeiiievvinnnnnnn. MBX20 ..., 2
019............ TS-1550041.............. Flat Washer ..o, BMM.iiiiiieeeee e, 4
020............ TS-1533042 .............. Pan Head Machine SCrew ...........cccccceeeeeeeivievvinnnnnnn. M5X12 ... i, 9
021............ JMS10X-021 ............. Fence Extension, Left............oooo e 1
022............ JMS10X-022 ............. [0 To] [ F= T 1o | L TN 2
023............ JMS10X-023 ............. Lock Bolt (RH threads) ........eeieiiiie et e 1
024 ............ TS-1523051 .............. Socket Set SCrew .......ooovvveeiiiiiiicie MBX16 ....covveieeeeeeeeiens 2
025............ TS-1550061 .............. Flat Washer ...........ooeeeiiiieeeeeeeeeiee e MM, 6
026 ............ TS-2361081 .............. LOCK WaShEr.......eeeeieieeeieeee e MM, 4
027 oo TS-1504051 .............. Socket Head Cap SCrew ........ccccceeeeeeiiiiecieiiieieeennn, M8x25..........c 4
028 ............ JMS10X-028 ............. Lock Bolt (LH threads) ........eeeeeeiiiiciiiiies e cciiieees ceviiiee e e e e s rree e e e e e e 1
029............ JMS10X-029 ............. [T o7 YO UPS 1
030............ JMS10X-030 ............. Fence Extension, Right ... 1
031............ JMS10X-031 ............. RiIght WOrKLADIE .....cccooiiieieee e e 2
032............ JMS10X-032 ............. 7o 5TV TSSO 1
033............ JMS10X-033 ............. RiIght StOP Plate....ccoieiieeeeeieee s e 1
034............ JMS10X-034 ............. g =1 (< 1
035............ JMS10X-035 ............. Self-Tapping SCrew ........ccooiciviiieieeieiiieeeee e ST4.8x13 mm ............... 4
036............ JMS10X-036 ............. [ (o =1 (oY) T 1
037............ FO012097......ovvvennee.. ROINPIN oo 3X16 MM e, 1
038............ JMS10X-038 ............. Self-Tapping SCrew .......c.ccoeviiieeeiiiee e STA4X8 e, 1
039............ JMS10X-039.............. [ (o = (oY) N 1
040............ JMS10X-040 ............. o To1 (1Yo T (o To 1SR 1
041............ JMS10X-041 ............. AdJUSTADIE FOOL... ..o i e e 1
042............ JMS10X-042 ............. T o] 1 o SRR 1
043 ............ TS-1532042 .............. Pan Head Machine Screw ..........ccccccceeeeeeiiieiiinnnnnnn. MAX12 oo, 8
044 ............ JMS10X-044 ............. S TU o] oo ] o SRRSO PP 1
045............ JMS10X-045 ............. [0 To] [ = F= T 1o | L TN 1
046 ............ JMS10X-046 ............. e U] S 1 o SRS 1
047 ............ JMS10X-047 ............. [ Yo 14 o 1 =1 (o o1 QSR PRER 1
048 ............ JMS10X-048 ............. o To3 (1Yo T (o To 1SS 1
049............ TS-1522021 .............. Socket Set SCrew .......coovvveeeiiiiiiiiie MB5X8 ..o, 3
050............ JMS10X-050 ............. StOP PlAte ..o e 1
051........... JMS10X-051 ............. 1T o] 41T SO 1
052............ JMS10X-052 ............. [0 Lo Q<1 1
053 ......cce... JMS10X-053 ............. LOCAEING AXIS ...eeeteeeeeeeeiieee ettt e e e e s —aaabb e e e e e e e e e e e e e e e e e aannes 1
054............ TS-1513041 .............. Socket Head Flat SCrew ..........cooovvvveeeeiiiiiiiiiiiieeee, M5X20 ..., 1
055............ JMS10X-055 ............. R (o] o T8 o = SO 1
056............ JMS10X-056 ............. SIBEVE ... e e e e aar———— 1
057 ............ JMS10X-057 ............. [0 To] 1 F= T 1o | L= T 1
058............ TS-1523061 .............. Socket Set SCrew .........ooveeeeiiiiiiiiie e MBX20 .......ccevveeeeeeeeen, 3
059............ JMS10X-059 ............. LAY =TT 1<) TR 5
060............ TS-1503061 .............. Socket Head Cap SCrew ........cccccceeeeveeiieiiiecicieeennn, M6x25..........o 1
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Index No Part No

061 ............ JMS10X-061
062 ............ F011908......
063 ............ JMS10X-063
064 ............ JMS10X-064
065 ............ JMS10X-065
066 ............ JMS10X-066
067 ............ JMS10X-067
068 ............ TS-1550021

069............ JMS10X-069
070 ............ JMS10X-070
071 .. JMS10X-071
072............ TS-2360121

073 ... TS-2342121

074 ............ JMS10X-074
075............ JMS10X-075
076 ............ JMS10X-076
077 .. JMS10X-077
078 ............ JMS10X-078
079............ JMS10X-079
080............ TS-2361041

081............ JMS10X-081
082............ JMS10X-082
083............ JMS10X-083
084 ............ JMS10X-084
085............ JMS10X-085
086............ JMS10X-086
087 ............ JMS10X-087
088............ JMS10X-088
089............ JMS10X-089
090............ JMS10X-090
091 ... JMS10X-091
092 ............ JMS10X-092
093........... JMS10X-093
094 ............ JMS10X-094
095............ JMS10X-095
09 ............ TS-1513011

097 ............ JMS10X-097
098 ............ JMS10X-098
099............ JMS10X-099
100 ............ TS-2361051

101 e TS-1550031

102............ JMS10X-102
103............ JMS10X-103
104 ............ JMS10X-104
105............ JMS10X-105
106 ............ JMS10X-106
107 oo JMS10X-107
108 ............ JMS10X-108
109.......... JMS10X-109
110 .o JMS10X-110
1M1 JMS10X-111
M2 . JMS10X-112
M3 F006042......
M4 ... JMS10X-114
15 . JMS10X-115
116............ K-4412.........
117 e JMS10X-117
M8 . JMS10X-118
M9 .. BB-6003ZZ..
120 ............ JMS10X-120
121 TS-1512011

Description Size Qty
S (o] oI F= LSS 1
Wave Washer...........eeeeeeiiiiiiceeeeeeeeceeeeeeeeeee, MM, 1
[ P2 LAY =T 1= N 1
SCIBW ettt ettt MG, 3
] T 1 T 1
1o PPN 1
S o] 1 o S 1
Flat Washer ...........ooeeeiiiieeeee e, 0 001 0 (R 1
[0 11 (=Y N 1
RS T0 o] o] i AN 4 o ¢ USSR 1
[0 To 1R ] o T=1 i SR 1
Flat Washer ...........oeeiiiiiieeee e, 12 MM, 1
Hex Nut, Nylon LoCK .........ccoiiiiiiiieee e M12. s 1
HeX WIenCh ........ueeeieiiiiiieeee e 2.5MM..ciiiiiiiieeiiiin. 1
SPIING ettt b e e 1
Yot 14 o 1 =1 (o Yo QS PRERR 1
=11 o TN 1
g = (<N 1
WASKNET ..o AMM e, 2
LOCK WaSKhET........oeveiieiieiieeee e AMM i 7
[0 1= AN 1
g = (<N 1
38T} o J N 1
(O =T 0o TS0 o T o S S 1
[ F=1 o | PPN 1
38T} o J N 1
WASKIET ...ttt et oeeee e e e e e e e e 2
PN e 5X14 MM, 2
SIBEVE ...t e e it aar———— 1
Self-Tapping SCrew ........ccooiiieiiiee e ST4.2X13 .o 8
[ P= 1o | LY I | PPN 1
Handle Right..... ..o e 1
(€] 0] 00119 1=) TP 1
(070] {0 I (o] [ =Y T 1
Hex Wrench with Cross Point..........cccccoeeeeiiiiiinnnnnn.. BMM ... 1
Socket Head Flat SCrew ..........coovvveeeeiiiiiiiiiiieeieeees M5X10....oiiiii e, 2
ProteCliVe SIBEVE........eeeeeeeeeee et et 1
Slide Bar, Right.........ooo s e 1
Sy [To L3 = L =Y i ST 1
LOCK WaShET.......eeeeiiieeeeeee e MM, 6
Flat Washer ...........oeeiiiiiieeee e, 5MM.iiee, 8
Bearing Plate .........oo o e 2
[T | N 4
Bearing .....oocvevieiee e LM254035........cccceenneee. 4
BEAINNG SIEEVE ....oeeiiee et s e e a e e e 2
38T o J N 1
170 41T PSSO 1
T o] oo o (RSSO 1
] T 1 TR 1
STl = 2T 1
SIBEVE ... e e ———— 2
BEAMNG .o e 1
C-Retaining Ring, Ext ........cccoooiiiiiiii e 14 MM, 1
WASKIET ...ttt ettt —eeee e e e et e e 1
L T<T=] T 1
Key, Dbl RA Hd ....oooviiiiiiiiee e AXAX12 MM e, 1
AN 5 o Yo 1
GBAI COVET ....cvveteee ettt e e ettt e e e e e e ee heeeeeeeeeeartaaeeeeeeeessaannnns 1
BAING ..eeeiiiiiiieieee e 6003-2RS........cccceee 2
Plate ..o e aaaaaa 1
Socket Head Flat SCrew ..........coovvvveeeeeiiiiiiiiiiieeeees MAX10 i 8
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Index No Part No

122 ... TS-1514021
123 ... JMS10X-123
124 ........... JMS10X-124
125 JMS10X-125
126 ............ JMS10X-126
127 s JMS10X-127
128 ............ JMS10X-128
129 ........... JMS10X-129
130 .o JMS10X-130
131 s JMS10X-131
132 JMS10X-132
133 . JMS10X-133
134 ............ JMS10X-134
135 JMS10X-135
136 ..o JMS10X-136
137 e JMS10X-137
138 e JMS10X-138
139 s JMS10X-139
140 ............ TS-1523011
141 e JMS10X-141
142 ............ TS-1501041
143 ... JMS10X-143
144 ............ JMS10X-144
145 ........... JMS10X-145
146 ............ JMS10X-146
147 ... JMS10X-147
148 ............ JMS10X-148
149 ........... JMS10X-149
150 ........... JMS10X-150
151 e F001232......
152 ... JMS10X-152
153 .. F001231......
154 ............ JMS10X-154
155 ... BB-6001ZZ..
156............ JMS10X-156
157 s JMS10X-157
158 ... JMS10X-158
159 .. JMS10X-159
160............ F001232......
161 . JMS10X-161
162............ JMS10X-162
163 ............ JMS10X-163
164 ............ JMS10X-164
165 ............ JMS10X-165
166............ JDP17-090 ..
167 oo F001233......
168 ............ JMS10X-168
169 ............ JMS10X-169
170 .. JMS10X-170
171 e JMS10X-171
172............ TS-2285352
173 s JMS10X-173
174 ............ JMS10X-174
175 e JMS10X-175
176 ............ JMS10X-176
177 e, JMS10X-177
178 e JMS10X-178
179 e JMS10X-179
180 .....oee.e JMS10X-180
181 s JMS10X-181
182............ JMS10X-182
183 . JMS10X-183

Description Size Qty
Socket Head Flat SCrew ..........cooovvveeeeiiiiiiiiiieeeeees MBX16 ..ooveeeeeeeeen e 2
DUSE EXNAUSE ..ot e eeeaaa 1
LiNKage Bar ........eeiiiieiiee s e 1
WaAShET ... BMM..iieeeeeeeeie. 1
1 [ PSSO 1
TN L] = 7= o TR PPPRP 1
[0 T 1
BAING ..eeeiiee it 606-2RS........ccvveeeeeen. 1
[od P2 S (o3 =1 .01 N 1
12 T o TN 1
N N 1
SAW BOAY oo ee e e e e e 1
T80 oo o gl o =Y oSSR 1
(071 o] (3N 0 1o TSRO 1
Retaining RiNG .......ccoocviiiiiiiee e D105 X1 o 1
1o TN 1
SPIING ettt —b et s 1
=T U o 1 TN 2
SoCket SEt SCIreW ........eueeececeeeeeeeeeee e MBX6...... coceeeeiiinennn, 1
[IE= <Y g T=T= | TN 1
Socket Head Cap SCrew ........cccoeceeeeviiieeeicieeeee, MAX12 oo 2
Self-Tapping SCreW ........ccooiciiiieeee e ST4.2x40 mm ............... 1
(07 o] [ 01 1o TSSO 1
[0 ] ) = o ) PSP 1
I I To | o | TR PPPRPN 1
ST | TR 1
=T 1PN 1
DL (Y3 (o ) 1
1Yo (o) gl =d =1 (TP 1
Pan Head Machine SCrew ...........cccccceeeeeeevieivinnnnnnn. MSX16 ..o, 2
Y N4 £ E= 1 (U] (= TP 1
Pan Head Machine SCrew ............ccouuveeeeeeiviiiiinnnnnnn. M5-0.8X70....cccvveneeennnnnn. 2
] =] (o] SO 1
Ball Bearing .........cooeviiiiiiiiieieeeee e 6001-2RS......ccoiieee 1
Damping RiNG ......uuoiiiiiiiiee e e s cerirree e e e e e s e e e e e e e annnes 1
O T o S 2
(0F=15 oo ] [ =] (V1= o [T 2
(2T I (0] [0 L= N 2
Pan Head Machine Screw ...........cccccceeeeeeeeiievvinnnnnnn. M5-0.8x45......cccceeeeen. 2
MOLOr HOUSING ...t e 1
Warning Label (Hands Clear Symbol) .........ccoveviiiiit iiiieeieeecieeeee e 2
UPPEr HaNAIE .......eoiiiiie e e et e e e e 1
(€] o] 010 1= SRR 1
[ = 1T |1 1
Self-Tapping SCreW ........ccoviciiiiieeee e ST4.2x16 mm ............... 8
Pan Head Machine Screw ...............eeeeeeeeeeeeeeeeeennnnn. M5-0.8x60.........evvvnnnnn. 2
LasSer SWItCN .......eveeeeeiieiceieee e KCD-117 ..o 1
LED Light SWItCh ......cceviiiiiiieeeeeee e, KCD-117 oo 1
SCIEW CAP .. e ———————————————————— 2
1Yo (o) g 070 1V =Y 1
Pan Head Machine Screw ............cccccceeeeeeeiieiiinnnnnnn. M5X35 ..., 2
CoNtroller ASSEMDIY......coouiiiiiieii e e e s 1
170 4T PSSO 2
LI (e T L= PR O PR UPURPOPRRRN 1
=701 (] o TN 2
=180 o TN 2
Self-Tapping SCreW ........ccooicviiiieeeeeeicieeeee e ST2.9x9.5 ... 2
SPIING ettt bt s 2
Trigger Switch WDO1-1 ..o 18A, 127V,~ 5E4........... 1
L= 01T 1
Self-Tapping SCreW ........ccovvcuiiiiereeeeiiciieeee e ST4.2x19 mm ............... 2
[0V =T Lo |1 N 1



Index No Part No

184 ............ TS-1541011

185............ TS-1550031

186 ............ JMS10X-186
187 s JMS10X-187
188 ............ JMS10X-188
189............ JMS10X-189
190 ............ JMS10X-190
191 s JMS10X-191
192 ... JMS10X-192
193 .. PM2700-236
194 ........... JMS10X-194
195 ... JMS10X-195
196 ............ JMS10X-196
197 s JMS10X-197
198 ... JMS10X-198
199 ... JMS10X-199
200............ JMS10X-200
201 ... JMS10X-201
202............ JMS10X-202
203............ JMS10X-203
204 ............ CL1640ZX-0
205............ JMS10X-205
206............ JMS10X-206
207 .o JMS10X-207
208............ JMS10X-208
209............ TS-1512011

210............ LMO000391 ...
211 JDR34-026 ..
212 .. JMS10X-212
213 2210-331.....
214 ... 990805.........
215 JMS10X-215
216 ............ TS-1523051

217 TS-1522021

218 ... JMS10X-218
219 ... JMS10X-219
220............ JMS10X-220
221 JET-92.........
222 ............ JMS10X-222
223 e LMO000393....
224 ............ TS-152704 ..
301 e JMS10X-301
302 ............ JMS10X-302
303 ... JMS10X-303
304 ............ JMS10X-304
305.......... JMS10X-305
e LMO000392 ...

153......

Description Size Qty
Hex Nut, Nylon LoCK ... M5 . 1
Flat Washer ... S5MM.iiiiiiiiiieeeee, 1
FiXed Plate......oooooie 1
Blade GUAN .......euiiiiiiiiiieee e e e e e e e e e e 1
T S 1
SO W ettt e e e e e e ——e teaeeaaa——eeeaeeeea i rrreaaaeaaan 1
ST o] 1 o S 1
SO W .ttt e e e e e e e e e ——e teeeeaaa— e eeaeeeeaaa—rareaaaeaaan 1
T8 o] oTo] o gl = S 1
Carriage Bolt.........covviieiieeee e M5X16 ... 1
INNEF FIANGE ...t e e e e 1
Blade ..ooeeeeieie e 10”"x40Tx5/8” Arbor....... 1
OULET FIANGE ...t bt 1
e F= o (o SRR 1
Screw (LH Threads).........cccovveeviiiineienieenec e M8x20 Left.......cceeeunenn. 1
1o 41T SO 1
TaADIE INSEI....eeeeiiee e e 2
O RING ¢ttt —eee e e aa e e e e n——————aaaaaan 1
T SO R 2
Bevel ANGIE SCalE ... e 1
HeX Cap SCreW......coooceiiieiiie et M10X55 ... 1
0111 =Y SR PRER 1
WasSher ..o 4
TablE . 1
PN e e 1
Socket Head Flat Screw .........ccooociiiiiiieeiee e M4x10 ... 3
ID Label, JMS-T0X. .. .ottt eee et e 1
Self-Tapping SCrew .........oooiiiieiiieeeeee e ST4.2x9.5 mm .............. 1
Power Cord........c.oeeviiiiiiiiee e T4AWG ..., 1
Self-Tapping SCrew ........ccooiiiieiiiie e MAX12 ..o, 3
Self-Tapping SCrew ........coocccviiieieeieiiiieeeee e M4x10.................l 1
[T | 1 97 Y= S 1
Socket Set SCrew .......ccovvviiiiiiiiiiiiee e MBX16 ... 3
Socket Set SCrew .......occeveeiiiiee e M5X8 ... 1
FriCtion Pad ......ocooiiii e e 2
WaSher .. 2
SIBBVE ...ttt —eeeea e e e e e a i —araaaaeaaan 3
JET LOGO et 92x38 MM .....cooviieeenns 1
== T 00 Y= SRS PRER 1
Warning Label, Laser ........coo it e 1
HeX Wrench.......cooevviiiii e MM, 1
Clamp Hold Down Assembly (#75~85,43,68)........cc. ceeevviviiiiieeeeeeiiiiieeeeeeenn 1
Dust bag Assembly (#126,127,130) .....coooeeiriiiniiies e 1
LED Light Assembly (#145~148,213,68).....ccccccuieies iiiiaiiieeeeee e 1
Blade Guard Assembly (#184~193, 209) ......ccceviies iiiiieerieenee e 1
Carbon Brush Assembly (#157~159) .....ccoviiiiiiiiiiis oo 1
Warning Label, (N0t SHOWN).........oiiiiiiiieec et e 1
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